
 

Ministry of the Environment, 
Conservation and Parks 
 
Drinking Water and Environmental 
Compliance Division, Northern Region 
Timmins District, Timmins Office 
Ontario Government Complex 
5520 Highway 101 East 
PO Bag 3080 
South Porcupine ON P0N 1H0 
Tel.:  705 235-1500 
Fax:  705 235-1520 
 

 

Ministère de l’Environnement, de la Protection de 
la nature et des Parcs 
 
Division de la conformité en matière d’eau potable 
et d’environnement, Direction régionale du Nord 
District de Timmins, bureau de Timmins 
Complexe du gouvernement de l’Ontario 
5520 Route 101 Est 
C/P service de sacs 3080 
South Porcupine ON   P0N 1H0 
Tél.:  705 235-1500 
Téléc.: 705 235-1520 
 

 

 
December 13, 2024                               by Email 
[...]
Were sodium sampling requirements prescribed by Schedule 13-8 of O. Reg. 170/03 met?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Sodium sampling requirements were met.

Section 13-8 of Schedule 13 to O. Reg. 170/03 requires the owner and operating authority for
the system to ensure that at least one sample of treated water is taken every 60 months and 
tested for sodium.

The most recent sample was collected on October 11, 2022, and previously on October 18, 
2017. Both samples resulted in an exceedance of the ODWQS for sodium (20 mg/L). The 
Porcupine Health Unit issued a letter to health care providers in the area to advise of the high 
sodium content in the water supply.

Question ID DWMR1090001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 170/03 | 13-9;

Question:
Where fluoridation is not practiced, were fluoride sampling requirements prescribed by 



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-328635800 Page 20 of 23

Schedule 13-9 of O. Reg. 170/03 met?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Fluoride sampling requirements were met.

Section 13-9 of Schedule 13 to O. Reg. 170/03 requires the owner and operating authority for
the system to ensure that at least one sample of treated water is taken every 60 months and 
tested for fluoride.

The most recent sample was collected on October 11, 2022, and previously on October 18, 
2017.

Question ID DWMR1101001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 170/03 | 17-1; SDWA | O. Reg. 170/03 | 17-10 | (1); SDWA | O. Reg. 170/03 
| 17-11; SDWA | O. Reg. 170/03 | 17-12; SDWA | O. Reg. 170/03 | 17-13; SDWA | O. Reg. 
170/03 | 17-14; SDWA | O. Reg. 170/03 | 17-2; SDWA | O. Reg. 170/03 | 17-3; SDWA | O. 
Reg. 170/03 | 17-4; SDWA | O. Reg. 170/03 | 17-5; SDWA | O. Reg. 170/03 | 17-6; SDWA | 
O. Reg. 170/03 | 17-9;
Question:
For large municipal residential systems, were corrective actions, including any steps directed 
by the Medical Officer of Health, taken to address adverse conditions?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Corrective actions were taken to address adverse conditions.

There was one (1) adverse water quality incident (AWQI) reported during the inspection 
period:

AWQI 163620: On September 26, 2023, the operating authority for the system reported a 
HAA RAA exceedance for the third calendar quarter of 2023. The RAA was calculated to be 
80.8 μg/L.

In accordance with Section 17-10 of Schedule 17 to O. Reg. 170/03, the required corrective 
action in response to HAA and THM RAA exceedances is to take such other steps as 
directed by the Medical Officer of Health. The Porcupine Health Unit did not provide additional
action upon receipt of the notification. It can be noted that efforts have been made to reduce 
the formation of HAA's by optimizing the alum dose to enhance coagulation, increasing 
process and treated pH, and maintaining free chlorine residual levels within the target 
operating range.

Question ID DWMR1060001 Question Type Legislative
Legislative Requirement(s): 
SDWA | 31 | (1);



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-328635800 Page 21 of 23

Question:
Did the operations and maintenance manual(s) meet the requirements of the Municipal 
Drinking Water Licence?

Compliance Response(s)/Corrective Action(s)/Observation(s):
The operations and maintenance manual(s) met the requirements of the Municipal Drinking 
Water Licence.

Multiple binders are available at the Mattice WTP which consist of various operations and 
maintenance manuals, contingency and facility emergency plans, standard operating 
procedures, and the drinking water system operational plan. A review of the manuals 
available on-site confirmed that the requirements of Condition 16.0 of Schedule B to the 
MDWL were met.

Question ID DWMR1062001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 170/03 | 7-5;

Question:
Did records or other record keeping mechanisms confirm that operational testing not 
performed by continuous monitoring equipment was done by a certified operator, water 
quality analyst, or person who met the requirements of Schedule 7-5 of O. Reg. 170/03?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Records or other record keeping mechanisms confirmed that operational testing not 
performed by continuous monitoring equipment was done by a certified operator, water 
quality analyst, or person who met the requirements of Schedule 7-5 of O. Reg. 170/03.

Question ID DWMR1071001 Question Type BMP
Legislative Requirement(s): 
Not Applicable

Question:
Did the owner provide security measures to protect components of the drinking water 
system?

Compliance Response(s)/Corrective Action(s)/Observation(s):
The owner provided security measures to protect components of the drinking water system.

The following security measures are currently in place for the Mattice DWS:  

- All access doors are steel-constructed and kept locked at all times
- The WTP and low-lift pumphouse are equipped with exterior lighting
- The WTP is equipped with an intrusion alarm system
- Keys and alarm codes are restricted to authorized personnel
- All components of the DWS are visited by operations staff at least three days per week



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-328635800 Page 22 of 23

Note: There were no reports of intrusion or vandalism during the inspection period

Question ID DWMR1073001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 128/04 | 23 | (1);

Question:
Was an overall responsible operator designated for all subsystems which comprise the 
drinking water system?

Compliance Response(s)/Corrective Action(s)/Observation(s):
An overall responsible operator was designated for all subsystem.

OCWA has designated Serge Audet as the Overall Responsible Operator (ORO) and 
possesses the required certification for the system, categorized as "Water Treatment 
Subsystem Class 2" and "Water Distribution Subsystem Class 1".

Question ID DWMR1074001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 128/04 | 25 | (1);

Question:
Were operators-in-charge designated for all subsystems which comprise the drinking water 
system?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Operators-in-charge were designated for all subsystems.

Question ID DWMR1075001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 128/04 | 22;

Question:
Were all operators certified as required?

Compliance Response(s)/Corrective Action(s)/Observation(s):
All operators were certified as required.

Question ID DWMR1076001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 170/03 | 1-2 | (2);



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-328635800 Page 23 of 23

Question:
Were adjustments to the treatment equipment only made by certified operators?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Adjustments to the treatment equipment were only made by certified operators.



 

APPENDIX A  

Drinking Water System Components Description 



DWS Component Information Report for 210001781
as of 12-DEC-2024

Drinking Water System Profile Information
DWS # 210001781
MOE Assigned Name Mattice  Drinking Water System
Category LMRS
Regulation O.REG 170/03
DWS Type Water Treatment Plant
Source Type Surface Water
Address 249 Parkview Road, Mattice, Ontario, P0L 1T0, Canada
Region Northern Region
District Timmins District
Municipality Mattice-Val Cote
Public Health Unit Porcupine Health Unit
  

LWIS Component 
Name

LWIS 
Component 

Type

LWIS Component 
Sub-Type

Component 
Address

Comments

Gilles Bisson         
 
 

Raw Water Source Surface Water        The raw water source for the Mattice Drinking Water 
System is the Missinaibi River.  Raw water enters the 
system via one of two raw water (one standby) pumps, 
each rated at 11.0 L/s.  Both raw water pumps are 
located in the wet well building adjacent to the river.  The 
raw water inlet valve opens on instruction from the 
programmable logic controller (PLC) following initiation of 
plant start up on low clearwell level.  The valve closes 
automatically on plant shutdown.
 
 

        
 
 

Distribution (Water 
Inspection)

Other Other        The Mattice Distribution System has an estimated 249 
service connections and serves a population of 
approximately 600.  The system has 25 fire hydrants and 
13 dead end locations. The piping of the system consists 
of mainly PVC piping and ductile iron.
 
 

Water Treatment 
Plant

Plant 
Classification

Class Ii        The Mattice Water Treatment Plant building is 
approximately 30 m X 18.4 m and houses a dual package 
water treatment plant, chlorine contact tank, chemical 
storage, dosing equipment, four high lift pumps, an office, 
a laboratory and personnel facilities.  The treatment 
process is an automatic, gravity flow operation consisting 
of two-process trains with a treatment capacity of 5.3 L/s 
or 905 m3/day.
 
 

Treated Water Treated Water 
Poe

Primary Treatment        Treatment is a dual train package water treatment plant 
consisting of one flash mixing and coagulation chamber, 
two-stage flocculation made up of four flocculation tanks, 
two up flow clarifiers with tube settlers and two dual 
media filters.  Filters are backwashed based on elapsed 
time.  Backwash water and sludge from the bottom of the 
clarifiers are automatically removed and discharged to the 
sanitary sewer.  The treated water enters a baffled 

Dec 13, 2024 - 1 - 10:15:40 AM



DWS Component Information Report for 210001781
as of 12-DEC-2024

LWIS Component 
Name

LWIS 
Component 

Type

LWIS Component 
Sub-Type

Component 
Address

Comments

chlorine contact tank that has a capacity of 808 m3.  
Ammonium sulphate is added at the discharge of the 
chlorine contact tank to produce a combined chlorine 
residual before entering the distribution system.
 
 

Dec 13, 2024 - 2 - 10:15:40 AM



    
Ministry of the Environment, Conservation, and Parks 
Drinking Water System Inspection Report 

 

 

 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX B 
 

Key Reference and Guidance Material for Municipal Residential 

Drinking Water Systems 

 



 
 

February 2, 2023 

Key Reference and Guidance Material for Municipal 
Residential Drinking Water Systems 
 

Many useful materials are available to help you 
operate your drinking water system. Below is a list of 
key materials owners and operators of municipal 
residential drinking water systems frequently use.  

To access these materials online click on their titles 
below or use your web browser to search for their 
titles. Contact the Ministry if you need assistance or 
have questions at 1-866-793-2588 or 
waterforms@ontario.ca.  
For more information on Ontario’s drinking water visit 
www.ontario.ca/page/drinking-water 

 

Click on the publication below to access it 
• Drinking Water System Profile Information Form - 012-2149E 
• Laboratory Services Notification Form – 012-2148E 
• Adverse Test Result Notification Form – 012-4444E 
• Taking Care of Your Drinking Water: A Guide for Members of Municipal 

Councils 
• Procedure for Disinfection of Drinking Water in Ontario 
• Strategies for Minimizing the Disinfection Products Trihalomethanes and 

Haloacetic Acids 
• Filtration Processes Technical Bulletin 
• Ultraviolet Disinfection Technical Bulletin 
• Guide for Applying for Drinking Water Works Permit Amendments, & License 

Amendments 
• Certification Guide for Operators and Water Quality Analysts 
• Training Requirements for Drinking Water Operator 
• Community Sampling and Testing for Lead: Standard and Reduced Sampling 

and Eligibility for Exemption 
• Drinking Water System Contact List – 7128E01 
• Ontario's Drinking Water Quality Management Standard - Pocket Guide 
• 2020 Watermain Disinfection Procedure 
• List of Licensed Laboratories 

  

 

mailto:waterforms@ontario.ca
https://www.ontario.ca/page/drinking-water
https://forms.mgcs.gov.on.ca/en/dataset/2149
https://forms.mgcs.gov.on.ca/en/dataset/2149
https://forms.mgcs.gov.on.ca/en/dataset/012-2148
https://forms.mgcs.gov.on.ca/en/dataset/4444
https://www.ontario.ca/page/taking-care-your-drinking-water-guide-members-municipal-councils
https://www.ontario.ca/page/taking-care-your-drinking-water-guide-members-municipal-councils
https://www.ontario.ca/page/procedure-disinfection-drinking-water-ontario
https://www.ontario.ca/page/strategies-minimizing-disinfection-products-trihalomethanes-and-haloacetic-acids
https://www.ontario.ca/page/strategies-minimizing-disinfection-products-trihalomethanes-and-haloacetic-acids
https://www.ontario.ca/page/filtration-processes-technical-bulletin
https://www.ontario.ca/page/ultraviolet-disinfection-technical-bulletin
https://www.ontario.ca/page/guide-applying-drinking-water-works-permit-amendments-licence-amendments
https://www.ontario.ca/page/guide-applying-drinking-water-works-permit-amendments-licence-amendments
https://www.ontario.ca/page/certification-guide-operators-and-water-quality-analysts
https://www.ontario.ca/page/training-requirements-drinking-water-operators
https://www.ontario.ca/page/training-requirements-drinking-water-operators
https://www.ontario.ca/page/community-sampling-and-testing-lead-standard-and-reduced-sampling-and-eligibility-exemption
https://www.ontario.ca/page/community-sampling-and-testing-lead-standard-and-reduced-sampling-and-eligibility-exemption
https://www.ontario.ca/page/drinking-water-system-contact-list
https://www.ontario.ca/page/ontarios-drinking-water-quality-management-standard-pocket-guide
https://www.ontario.ca/page/water-main-disinfection-procedure
https://www.ontario.ca/page/list-licensed-laboratories


 

2023-02-09 

Principaux guides et documents de référence sur 
les réseaux résidentiels municipaux d’eau potable 
 

De nombreux documents utiles peuvent vous aider à 
exploiter votre réseau d’eau potable. Vous trouverez 
ci-après une liste de documents que les propriétaires 
et exploitants de réseaux résidentiels municipaux 
d’eau potable utilisent fréquemment. Pour accéder à 
ces documents en ligne, cliquez sur leur titre ci-
dessous ou faites une recherche à l’aide de votre 
navigateur Web. 
 

Communiquez avec le ministère au 1-866-793-2588, 
ou encore à waterforms@ontario.ca si vous avez des 
questions ou besoin d’aide.   
 

Pour plus de renseignements sur l’eau potable en Ontario, consultez le site 
www.ontario.ca/fr/page/eau-potable 
 

Cliquez sur la publication pour y accéder 
• Renseignements sur le profil du réseau d'eau potable - 012-2149F 
• Avis de demande de services de laboratoire – 012-2148F 
• Avis de résultats d'analyse insatisfaisants et de règlement des problèmes – 012-

4444F 
• Prendre soin de votre eau potable - Un guide destiné aux membres des conseils 

municipaux 
• Marche à suivre pour désinfecter l'eau potable en Ontario 
• Stratégies pour minimiser les trihalométhanes et les acides haloacétiques de sous-

produits de désinfection 
• Filtration Processes Technical Bulletin (en anglais seulement) 
• Ultraviolet Disinfection Technical Bulletin (en anglais seulement) 
• Guide de présentation d’une demande de modification du permis d’aménagement de 

station de production d’eau potable 
• Guide sur l'accréditation des exploitants de réseaux d'eau potable et des analystes 

de la qualité de l'eau de réseaux d'eau potable 
• Exigences d’exploitant d’eau potable en formation 
• Échantillonnage et analyse du plomb dans les collectivités : échantillonnage 

normalisé ou réduit et admissibilité à l’exemption 